BRUSH CUTTER

PARTS CATALOG

ROBIN NB2200 A (CE)

1. MACHINE BODY 2
2. CONTROL LEVER ASSY 4
3. ENGINE BODY ) . 6
§, CARBURETOR & AIR CLEANER 9
5 STANDARD ACCESSDRIES 1
NB2200#0501 Gog)
| NB2ZOO(A B2y 20087
@ 10,00004& [Z %% L
A EEES. ﬁmﬁ]n c:“-iﬁﬁ HRAYT w hE) 2~ AUEE 200"‘"300
B: EE¥E. WA, ﬁ%ﬁd}#xbh%#} © 0.5~ 1%EE 50~100 - |

C: Iith:‘;’lhb 75 L\ 0.1~0.2%EE 10~ 20

{ERk

| S8
&y ﬂaﬁ Ay

0% .3 re’ 5%.3.13

RBHAR 8804034

1/12



1.MACHINE BODY

NB2200(A 1¥2Y 2oo§%




NB2200(A 1¥2y 2003)

1.MACHINE BODY |

REF! oppe - STD

| No.] PART NUMBER PART NAME PRICE ary. REMARKS
1|61 10440 01- [PIPE.SHAFT CCMPL 1 c
21510 15018 00- |SHAFT ] _C
41619 90640 10 |LABEL.CAUTION 1 s
61627 15015 01— |SPACER 1 =
7]618 15021 00- |FELT 1 C
59624 30060 02- |CASE,GEAR ASSY 1 |INGL 11~24 e
111524 30080 D2 | SHAFT,CUTTER SET ' ;- iy
121060 01099 10- !BALL BEARTAG 1/ |#60000DY c
13§21 25003 00- |BALL BEARING 1 1460922 C
14/'050 00839 20- BALL BEARING 11462677 C
15| 003 14240 00~ |SNAPRING.INNER » 1 [ =
16/003 14260 00- |SNAPRING, INNER 1 |$26 = IR
17|61 30081 20~ |SNAPRING,OUTER 1 g8 j o
181625 30110 12- [BOLT.OIL ﬂ 1 IMEx3 W F
521 85007 00-1 |GUARD 1 5
20/014 00593 S0~ |SCREW ASSEMBLY 7 M5 12 W,SH C
21|621 85016 01-1 |WASHER.RECEIVE 1 e
22621 80030 01- |WASHER.CLAMP COMPL 1 1 3
723|825 85050 01~ |MUT AN 1 |MB(C.CLOCK W) SW 1B
| 24]011 90898-60=. | SOCKET HEAD BOLT 1 |M5x725 SW I
25(p11 90564 90- |SOCKET MEAD BOLT 1 [M5x14 W.SW ic

_ |
34|61 40160 00- |HANDLE SET 1 __|INCL.36~38 c
361621 40160 20 |HOLDER HANDLE ] c
37]871 40160 30 _|SCREW ( 4 |M5X25 c
38/ 002 27050 00 INUT . 4 |ms c
x39|616 50710 00- |CONTROL LEVER ASSY 1 C
+42,519 70050 01- |HANGER ASSY 1__LINCL 44 c
44]014 00583 B0~ |SCREW ASSY 1_[M5x20 W,SW I
+46]619 80140 00- |PROTECTOR ASSY 1 L INCL #47~52 .
+47|625 80810 01-1 [PROTECTOR ASSY 1__|INCL.49,.50 . E
48/619 80080 01-1 |PROTECTOR COMPL 1 B
48! 525 85082 00- [CLAMP.PROTECTOR 1 c
50010 00557 80- IBOLT 2 [MBX 30 W.SK _ It
§1/014 00583 80- |SCREW 2 |M5x40 W, SW c
52|002 18050 00- |NUT 2_|M§ c
l



NB2200(A 1¥a¥ 2003)

*39
|

4/12




2 .CONTROL LEVER ASSY

NB2200(A 1¥2% 2008)

o

&
il
™~

REF | , 87D
No | PART NUMBER | PART NAME sRrrE | ary. REMARKS J
3619 50060 30  |LEVER 1 Ic
471 50230 B0 | LEVER 1 c
5619 50060 50 |SPRING 1 E
tl510 50060 50 | TAPPING SCREW i |4ax20 C
70011 90597 20 | SOCKET HEAD BOLT . >  MEx20 5 -
8lg41 50111 80 |NUT 2 M (N . -
+9/519 50210 10 |WIRE SET 1 [INCL.AD ﬂn:
| 410|619 50210 20 | CONTRCL CABLE 1 B
1 :
12§19 50061 50 [TOP ~ fovs, - C
E_*:is 619 50210 00- %CDNTROL LEVER ASSY 1. JINeL.8~13 4{6‘.
_I
i
-\m‘-_—‘ 33333 _‘|
|



|

NB2200(A 1329 _2003)

3.ENGINE BODY

6/12




it TR i - e TR

¢ 3. ENGINE BODY NB2200(A 11V 2003)1
RNE:;' PART NOMBER | PART NAME 310 _’ ary. REMARKS B
+1[519 10040 01 _|CRANKCASE ASSY INCL.2.3.6.8 C
21044 01029 80- 'OIL SEAL | -
31050 01028 80- |BALL BEARING 46000 c
4518 15009 01- |CYLINDER C
| sl519 15003 01~ | GASKET, CYLINDER A
[ 6[519 15004 00- |GASKET,CRANKCASE N — 1A
" 7lo11 90597 30- |SOCKET HEAD BOLT M5 :{m w;zsw C
“ glp14 00595 20- [SCREW m-mx 2: SH -
| 70519 20050 G- | CRANKSHAFT COMPS c
11|51 25017 01~ |PISTON I -
412|519 25005 00~ [PIN.PISTON 2 lc
131521 25005 00— RING, PISTON |C
14086 50898 70- JCLIP - c
+161519 30010 02-1 |MUFFLER, EXHAUST INCL. 17 C
17|51 30010 50 | SPARK ARRESTER 2
| 18|519 35000 02- |GASKET.MUFFLER A
" ol011 90595 20- |SOCKET HEAD BOLT M5 % 40 ¥ e -
20/519 35001 01- |PLATE,MUFFLER c
21/519 35005 00- |GASKET, INSULATOR 1A
221573 30140 00-2 |INSULATOR COMPL c
23| 014 00595 00- |SCREW(MS*25,W,SW.#) MEx25 W58 ___;1
| 24|510 = |GASKET.AIR CL me;ar-. A
25|516 55002 01- |WIRE (N C
%27/518 50170 00- smmsnxnmm"’ | 1NGL. 28~34 -
28|519 50190 10 |REEL | c
290|519 50190 20 _|CAM PLATE B
") |_30|518 50180 30 DAMPER. SPRIN’" C
31/521 50020 30__|SPIRAL SPRING i
27519 50020 60 | SET SCREW ) e C
33/510 50151 30 |STARTER ROPE 1 €.
34,522 50040 20 |STARTER KNOB 1 _IC
35/519 50180 00- |PULLEY 1 PR
| 38[014 00437 70- |SCREW ASSY (M416. W, SWD) 3 (M4x18 W.SW C
37|59 55021 00~ | COVER, CYLINDER 1 C
38[015 00557 90- |TAPPING SCREW (5%14 4D) 1 |@5x14 C
391521 95007 01- |LABEL,TRADE MARK 1 C
|
r_m 073 63099 40- |LABEL,SOUND LEVEL 1 4\‘1
43159 65000 03-1 | TANK, FUEL i _iC
44]085 11599 20- |TUBE 1 A
45523 65038 00- |FILTER | |A
45/055 10599 90- [HOSE CLAMP ic

—l

——
—r
N~



NB2200(A 3729 2003)

3.ENGINE BODY

6/12




NB2200(A 172y 2003)

3.ENGINE BODY

T 000N ® 0

o P P w

oo

]
R&f_" PART NUMBER | PART NAME - ar. | REMARKS
470525 50580 00- |CAP,FUEL TANK ASSY 1__|INCL 48,49 B
48/525 60580 00 |CAP,FUEL TARK ASSY 1 E
49]525 £0570 00 | STRAP ASSY p | 1B
50/ 503 65002 00-1 |PLATE 1 1A
51]503 65003 00-1 [PLATE 1] A
521521 55002 00- | DAMPER 2 i A
541510 70160 10- |FLYWHEEL | j
55|51 70110 10~ [COiL, IGNITION ((
261519 70180 00- {WIRE COMPL i ! |
570003 10080 00- |WASHER | 4‘
58| 003 20080 00- |SPRING WASHER - |
50| 007 28080 00- {NUT _Ims
§0/D14 00497 70- |SCREW ASSY (M4x16 W.SWs0) MAX 16 W, SW
 §1)065 50098 70-1 |CAP,PLUG e
g21513 75001 00- |COVER,PLUG CAP -
53l 065 40098 31- | SPRING,PLUG CAP . i |
| 64]065 01496 81— |PLUG, SPARK EPMRTA "~
§5!085 11199 30- |TUBE : :
571592 85000 00- |SHOE, CLUTCH 2
ga|592 85001 00— |SPRING 3 4 N
sa|5e7 85002 00- |BOLT,CLUTCH 2 ]
70! 592 25003 00~ | WASHER AN 2 gl
+71]619 10520 00- [CASE,CLYTCH ASSY. 1 INCL.73.74
73060 01098 40~ |BALL BEARING 1 |#6000ZZ 1
74]003 14260 00- | SNAPRING, TNNER 1 128
75015 _00587 80- TAPPING SCREW (5%20 70) 3 | ¢5%20
71619 20040 00~ |DRUM, CLUTCH COMPL - 1
77/003 15100 00- SNAPRING, OUTER 1 110 =
78|05 §0599 80- CLAMP. 1
| STOPPER i 4
- | TAPPING SCREW 1 | $5%20 ]
%
| s

n
8/12

) ew w

NDEHAa0OD



NB2200(A 12 20031

4 CARBURETOR & AIR CLEANER

9/12

B



4 CARBURETOR & AIR CLEANER

NB2200(A 1¥a2y 2003

[
R_-qu_' PART NUMBER PART NAME P‘:}EE avy. REMARKS
1/519 30180 10- |PLATE.AIR CLEANER ASSY 1 B
21610 30170 30- |ELEMENT,AIR CLEANER 1 A
3[519 30180 20- |CASE, AIR CLEANER 1 4‘3
4l024 01538 80 |O-RING 1 A
21014 00564 80- |SCREW ASSY (M5*14.¥, SW)D) 1 IMEx14 W.SW c
51004 31055 00- |SCREW.PAN HEAD 2 |M5X80( IC
=8|519 50200 00- |CARBURETOR . 1 lINgL.10~38 *B
Tol51s 60180 40 | DIAPHRAGM ASSY.. % (| B
11]515 60190 50 |DIAPHRAGM COVER | = qc
12/518 50190 60 | SCREW - Iz |C
132|519 50193 20 PRIMING PUMP PLATE N c
14!519 60193 30 |FILTER 3 . &
15524 60000 40 |PRIMING PUMP 1~ c
16]574 60090 30 |COMBINATION VALVE 1 =
17519 80193 40 |PUMP COVER 1 c
181518 50193 50 |PUMP PLATE 1 <
| 19|519 60191 10 |PUMP PACKING - 1 <
20518 60181 20 |PUMP DIARHRAGM 1 €
21510 80191 30 [PUMP PACKING h) 1 C
22/519 60181 40 SCREW 4 IC
231518 60191 50 |0-RING 3 1 A
24|519.80121 60 [MAIN JET S 1 A
25510 50193 60 [CHECK-VALVE ASSY 1 A
28518 0194 10 |0-RING 1 _
271519 60194 20 |GUIDE PLATE 1 B
28519 60194 30 |SCREW | 1 ¢
26|515 60192 20 |O-RING (- 1 4
311519 50192 40 _|ADJUST SCREW : 1 &
| 32/519 60182 50 SLOW STOP SCREW i c
33[519 60194 50 |LEVER END 1 -
 34/518 50194 B0 WASHER 1 c
[ 325|510 60195 10 E-RING 1 G
38519 60193 10 |SCREW - 2 _Ic
| 37|519 60350 10  |STARTER LEVER 1 C
3g|519 50380 20 |STARTER SPRING 1 =
]
|
w

™~

10/1



E.STA?JDARD ACCESSORIES NB2200(A 1¥a¥ 2003)

11772




5. STANDARD ACCESSORIES

NB2200(A 22y 2003
W] bRt NOMBER PART NAME o aTY REMARKS
NO. : ' PRICE ; —r |
1|19 70030 02- |BAND ASSY 1_|INgL.? i
21619 70030 12 |HOOK COMPL | |
4| 625 85076 DO~ |CUTTER 1 |220x4
F:; 5641 85007 01- |COVER,CUTTER 1
[ +7l611 90180 0= L7001 1omeLe
|__olo71 70499 90- |WRENCH, SOCKET HEAD 1 M5 ]
T0|618 05189 00- | INSTRUCTICH MANUAL 1 || ENGLISH, ITALIAN, SPANISH

111619 95170 00

INSTRUCTION MANUAL

| FRENCH, GERMAN, DUTCH

A TR ——

(=



